
City of Hollywood, FL 
Department of Public Utilities

Project No. 20-8532 Design and Construction Administration Services 
for Backup Electrical Power Generators for Sewer Lift Stations; E-01, 

E-03, E-06, W-14, W-15 & Stormwater Pump Station SW-08

Baxter & Woodman, Inc. 
6600 North Andrews Ave., Suite 100, Fort Lauderdale, FL 33309

Ph: 954-945-5483

Contact: Rebecca Travis, PE, ENV SP

Qualifications submitted:

May 28, 2020 by 2:00 PM

Baxter & Woodman respectfully requests the enclosed finanical information is kept confidential



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10
[...]
Improvements 
Project Engineer for the engineering preliminary design report, final design, public 
outreach, permitting, and bidding services for 8,720 LF of reclaimed water main, 
740 LF of potable water main, 5,950 LF of sanitary sewer improvements, 2,440 LF 
of drainage improvements, 7,750 LF of roadway reconstruction, 3,300 LF of 
roadway mill and overlay, 4,300 LF of permeable alleyway paving, landscaping, 
lighting, sidewalk, and signing and marking improvements in the SW 
Neighborhood. Project included coordination with utility companies for relocation 
of above ground facilities in conflict with the proposed improvements.  

Delray Beach, FL  
Alleyway Enhancement Project 
Project Engineer the final design, public outreach, permitting, and bidding services 
for permeable alleyway improvements from SE 3rd Street to SE 10th Street between 
SE 4th Avenue and S. Federal Highway in the Osceola Park Neighborhood. Project 
included coordination with utility companies for relocation of above ground 
facilities in conflict with the proposed improvements. Project was funded by FDOT’s 
Local Agency Program (LAP), and FDOT LAP Program guidelines were followed 
during the design and submittal process.  

Lake Worth, FL 
Park of Commerce Phase 1A Infrastructure Improvements 
Project Engineer providing Owner’s Representative Assistance to the City for the 
infrastructure improvements project. The project was partially funded by 
Economic Development Administration grant funding, which was awarded through 
a combined effort from the City and Palm Beach County.  

Pompano Beach, FL 
NE Reuse Expansion Phase II 
Project Engineer for the engineering design, permitting, and construction 
engineering services for approximately 7,125 LF of 4-inch to 8-inch reclaimed 
water main in a residential neighborhood in the City of Lighthouse Point (within 
City of Pompano Beach’s reuse service area).  FDEP and SFWMD grants were 
obtained for the reclaimed water main construction funding and grant 
administration assistance was provided to the City during construction.  

Highland Beach, FL    
Replacement of Water Distribution Lines – Phase 1 
Project Engineer for the design, permitting, bidding, and construction for the water 
main replacement project that included approximately 6,700 linear feet of 8-inch 
water main, new fire hydrants, new water services and meter boxes, and roadway 
restoration. Grant reporting assistance was provided to the City during 
construction for SRF funding. 



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

Ron DeSantis, Governor

STATE OF FLORIDA

BOARD OF PROFESSIONAL ENGINEERS

THE PROFESSIONAL ENGINEER HEREIN IS LICENSED UNDER THE
PROVISIONS OF CHAPTER 471, FLORIDA STATUTES

MARSHALL, COURTNEY KAY

Do not alter this document in any form.

5758 FORESTWOOD CT

LICENSE NUMBER: PE88881
EXPIRATION DATE:  FEBRUARY 28, 2021

This is your license. It is unlawful for anyone other than the licensee to use this document.

JUPITER              FL 33458

Always verify licenses online at MyFloridaLicense.com

 

 
 

CERTIFICATE  OF  COMPLETION 
Stormwater Management Using BMP Trains 2020 Workshop 

 

 
AWARDED  TO 

 
COURTNEY  MARSHALL 

 
 
 
 

August 29, 2019 
SFWMD  - West Palm Beach, Florida 

 
 

 
Florida Board of Professional Engineers 
Continuing Education Provider #7122 

License #674 

 

 
Harvey H. Harper, III, Ph.D., P.E. 
CEU Provider Administrator for 

Environmental Research & Design, Inc. 
Florida PE# 6244 

 



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

 

www.baxterwoodman.com 

Charles A. Brunner, PE, SE 
Structural Engineer – Vice President 

Education 
B.S., Civil Engineering 
Purdue University, 1983 
 
Joined Firm in 1987 
 
Years of Experience: 37 
 
 

Registrations 
Licensed Structural Engineer:  
Illinois 
 
Licensed Professional Engineer: 
Illinois, Florida, Wisconsin 
 
 

Certifications 
NBIS Certified Program 
Manager, National Highway 
Institute 
 
 

Associations 
International Code of Council 
(ICC) 
 
American Society of Engineers 
(ASCE) 
 
Structural Engineers Institute 
(SEI) 
 
American Concrete Institute 
(ACI) 
 
American Institute of Steel 
Construction (AISC) 
 
 
 
 
 
 
 
 

Chuck is called upon to review the structural design of all projects, including well 
houses, pumping stations, water storage facilities, water and wastewater treatment 
facilities, bridges, retaining walls, and drainage structures. He is also an IDOT-
approved National Bridge Inspection Program Manager and routinely prepares 
bridge inspection reports for our municipal clients. 
 
Representative Projects 
 
Park Forest, IL 
IL Street Pumping Station Improvements 
Structural Project Manager for improvements at the IL Street Pumping Station to 
convert to a submersible pump station including two, 5 HP submersible pumps with 
a pumping capacity of 450 GPM each, complete in place including a new valve vault, 
piping, electrical controls, approximately 40 lineal feet of six-inch ductile iron force 
main, a permanent 60-kW generator, site grading, new concrete generator pad, and 
site restoration. 
  
Downers Grove Sanitary District, IL 
Hobson Road Pumping Station Improvements 
Structural Project Manager for the replacement of the rotational assemblies for 
three existing pumps, including replacement of the existing 200 horsepower 
motors with 250 horsepower motors to increase pumping capacity, addition of a 
similar rotational assembly and motor into an existing pump volute, variable 
frequency drives for all four pump assemblies, a building to house the variable 
frequency drives and other electrical controls, removal of existing "FloMatcher" 
equipment, access drive improvements, and other miscellaneous items of work. 
Baxter & Woodman also assisted the Downers Grove Sanitary District with 
obtaining grant funding for the project. 
 
Glenview, IL 
Harms Road Stormwater Relief & Pump Station 
Structural Project Manager for this project involving two new storm water pump 
stations designed for flood control within the Village of Glenview. Station 1 has a 
capacity of 50 MGD with two influent relief sewers, one 84-inch diameter and 
another 54-inch diameter. The new relief sewers are located in a busy 
residential/commercial area, requiring significant sewer alignment effort as well as 
utility and permitting coordination (MWRD, Cook County, IDOT). The second pump 
station has a capacity of 32 MGD, with a 48-inch diameter influent relief sewer, and 
is located within a Village Park, adjacent to a Village Park District facility, requiring 
substantial coordination with the Park District. 
 
Northbrook, IL 
Wescott Park Storage Facility Study & Design 
Structural Project Manager for a 23-ac-ft underground stormwater storage facility 
in Wescott Park. The project includes three blocks of proposed 42-inch storm sewer 
and additional inlet capacity to convey flow to the storage vault, roadway 
reconstruction, restoration of the park, and installation of an irrigation system. 
Additionally, a rainwater harvesting system was added to the project that will 
supply water to the irrigation system. 
 
 



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

Charles A. Brunner, PE, SE 
Page 2 of 3 

www.baxterwoodman.com 
 

Downers Grove Sanitary District, IL 
Venard Road Pumping Station Improvements 
Structural Project Manager for replacement of an existing wet well/dry well duplex 
arrangement with capacity of 900 GPM at 102 TDH, 6-inch pumps, 40 HP motors, 
1750 rpm, with a single pump in operation. The new submersible triplex pumping 
arrangement included 2,000 GPM at TDH 82, 6-inch pumps, 90 HP motors, 1775 
rpm, with single pump in operation. Two pumps in operation provide a total of 
3,200 GPM at 100 TDH, the third pump is redundant. The project was funded by 
ARRA of 2009. 
 
Broadview-Westchester Joint Water Agency, IL  
10th Avenue Pumping Station Replacement 
Structural Project Manager for the design of a 10.2 MGD firm capacity brick and 
block style pumping station used to deliver water to Broadview and Westchester. 
The new station consists of pumps and piping required to serve the Hospital 
Campus. The new building includes a pump bay, diesel engine generator, electrical 
room, mechanical room, lavatory, lab/office, and chlorine room. The project also 
included new site piping, the demolition of the existing pump station, and site 
restoration. 
 
Hazel Crest, IL 
Pumping Stations No. 1 and No. 2 Rehabilitation 
Structural Project Manager for improvements to two pumping stations, both of 
which needed upgrades to replace aging pumps and improve both pumping and 
electrical efficiency. Mechanical design included replacement of three pumps and 
motors at each booster station and piping and valve modifications. Electrical design 
included addition of variable speed drives to improve the booster stations’ ability 
to modulate output based on system demand.  
 
Itasca, IL 
Happy Acres Stormwater Pumping Station and Detention Basin 
Structural Project Manager for the excavation of an existing stormwater detention 
basin, design and construction of a new duplex, submersible pump stormwater 
pumping station and valve vault, 210 lineal feet of 12-inch PVC pipe force main, 110 
lineal feet of 24-inch ductile iron influent sewer, modification and extension of a 48-
inch RCP influent storm sewer, a pond aeration system, finish grading, and planting 
of basin side slopes and shoreline. 
 
Lombard, IL 
Various Lift Station Improvements 
Structural QA/QC Reviewer for the design of improvements to the Vista, Prairie-
Lalonde, Olde Towne, Cambria, and Elizabeth-Morris lift stations. 
 
Woodstock, IL 
Lake Avenue Booster Station 
Structural QA/QC for Lake Avenue Booster Station. 
 
Beecher, IL 
Wastewater Treatment Plant Improvements 
Lead Structural Engineer for design including screening and final effluent metering 
structure, aeration tanks, digested sludge storage tank, secondary clarifier tanks 
and control building. 
 



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

Charles A. Brunner, PE, SE 
Page 3 of 3 

www.baxterwoodman.com 
 

 

Beecher, IL 
2017 Wastewater Treatment Plant Improvements 
Structural Engineer of Record for design including oxidation ditch, secondary 
clarifier flow division chamber, secondary clarifier tank, chemical feed building, 
ultraviolet disinfection structure, return activated sludge pumping station, waste 
activated sludge pumping station, aerobic digester tanks, sludge storage building 
and remodeling of existing facilities. 
 
Bloomingdale, IL 
Wastewater Treatment Plant Improvements 
Lead Structural Engineer for design including dry weather and excess flow influent 
pumping stations, excess flow clarifiers and sand filter building. 
 
Cary, IL 
Wastewater Treatment Plant Improvements Phases 1 and 2 
Lead Structural Engineer for design including sludge drying beds, final clarifier 
tank, return sludge pumping station, primary digester tank, primary digester 
control building, grit building, grit tank and primary clarifier tanks. 
 
Carol Stream, IL 
Wastewater Reclamation Center Improvements 
Lead Structural Engineer for design including sand filter building, west system 
pumping station, grit and screen building, blower building, aeration tanks, second 
stage pump station, mixed liquor flow division chamber and west system flow 
metering station, secondary clarifier tanks, sludge metering station, 
chlorination/dechlorination tanks and administration building and remodeling of 
existing facilities. 
 
Crest Hill, IL 
West Sewage Treatment Plant Improvements 
Structural Engineer of Record for design including screen building, raw sewage 
pumping station, aeration tanks flow division chamber, final clarifier flow division 
chamber, final clarifier tanks, excess flow clarifiers flow division chamber, blower 
building, chemical feed building, return activated sludge pumping station, return 
activated sludge flow division chamber, thickener building, aerobic digester tanks, 
sludge storage tank, sludge loading station, electrical building and remodeling of 
existing facilities. 
 
Crystal Lake, IL 
Wastewater Treatment Plant No. 2 Improvements 
Lead Structural Engineer for design including raw sewage pumping station, screen 
and grit building, primary clarifier tanks, flow division chambers, aeration tanks, 
secondary clarifier tank, sand filter building, ultraviolet disinfection structure, final 
effluent flow meter structure, anaerobic digester tank, digester control building and 
equipment building. 
 
Crystal Lake, IL 
Wastewater Treatment Plant No. 3 Additions 
Lead Structural Engineer for design including grit washer building, primary 
clarifier tanks, primary effluent pumping station building, bio-packed towers, solids 
contact tank, secondary clarifier tanks, sand filter building, sludge drying beds and 
remodeling of existing facilities.  



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

Halsey Beshears, SecretaryRon DeSantis, Governor

STATE OF FLORIDA
DEPARTMENT OF BUSINESS AND PROFESSIONAL REGULATION

BOARD OF PROFESSIONAL ENGINEERS
THE PROFESSIONAL ENGINEER HEREIN IS LICENSED UNDER THE

PROVISIONS OF CHAPTER 471, FLORIDA STATUTES

BRUNNER, CHARLES ANDREW

Do not alter this document in any form.

1270 SAVANNA LANE

LICENSE NUMBER: PE81536
EXPIRATION DATE:  FEBRUARY 28, 2021

This is your license. It is unlawful for anyone other than the licensee to use this document.

WOODSTOCK            IL 60098

Always verify licenses online at MyFloridaLicense.com



City of Hollywood, FL Department of Public Utilities • Project No. 20-8532 • Design & Construction 
Administration for Backup Electrical Power Generators for Sewer Lift Stations • 200788.10

Expertise Of Designated Staff  

 

www.baxterwoodman.com 

Anthony E. Bianchin, PE, PLS 
Professional Land Surveyor 

Education 
B.S., Civil Engineering 
Illinois Institute of Technology, 
1993 
 
Joined Firm in 2006 
 
Years of Experience:  27 
 

Registrations 
Licensed Professional Land 
Surveyor: Illinois, Wisconsin 
 
Licensed Professional Surveyor 
and Mapper: Florida 
 
Licensed Professional Engineer:  
Illinois 
 

IDOT Certifications 
IDOT Bureau of Construction 
Task Training/Certifications: 
P.C.C. Paving 
HMA Density Testing 
HMA 
 

Certifications 
Nuclear Density Gauge, Troxler 
Laboratories 
Concrete Field Testing 
Technician, ACI 

 
 

Work History 
2004-2006 
Project Engineer and Land 
Surveyor, Barrington 
Engineering Consultants, Inc. 
 
1993-2004 
Project Engineer and Survey 
Party Chief, Peter F. Olesen & 
Associates, Inc. 
 
 

Tony has 27 years of design and land surveying experience. His expertise includes 
the design of roadway reconstruction, roadway realignment, storm sewer, 
sanitary sewer, and water main projects. He is also proficient in the preparation of 
right-of-way acquisition, plat, and legal description documents. Tony teaches 
several surveying courses at the College of Lake County. 
 
Representative Projects 
 
Loxahatchee River Environmental Control District, FL 
Whispering Trails Gravity Sewer System 
Professional Land Surveyor for the topographic and legal survey for the gravity 